
FLOWS & LOADINGS

I&I/FLOW MONITORING

CAPACITY ASSESSMENT

CAPACITY REPORTS  
2023  



1 

 

     
 

 
 

LOTT Clean Water Alliance 
Annual Waste Load Assessment Report 

 
May 11, 2023 

 
Introduction 
 
The information included in this report is intended to meet the annual reporting requirement for 
the LOTT Clean Water Alliance’s National Pollutant Discharge Elimination System (NPDES) 
Permit No. WA0037061, issued on February 16, 2018. Pursuant to section S4. Facility 
Loadings, subsection B. Plans for Maintaining Adequate Capacity, the report includes the 
following:  
 
 A discussion on compliance with permit effluent limitations for the year 2022. 
 
 A comparison between the existing and design monthly average dry weather and wet 
[...]
index (SVI) (Figure 2-11). MLSS is a function of the BOD loading to the aeration basins and 
the total aeration basin volume. In addition, the BOD loading to the aeration basins is itself a 
function of both satellite plant diversion and primary sedimentation performance.  
 

Figure 2-11. Secondary Clarifier Capacity as a Function of MLSS and SVI 

 
 
As noted above, secondary clarifier capacity is a function of several factors and is linked to 
the influent flows and loads to the plant, primary sedimentation performance, and operation 
of the aeration basins as it relates to MLSS concentration. With the recent completion of the 
Biological Process Improvements project, it will likely take 3-5 years to develop enough 
operational data to assess the impact on mixed liquor settleability. The relationship between 
influent loadings, MLSS concentration, and clarifier capacity will need to be re-evaluated at 
that time. 
 
Table 2-7 provides a summary of the capacity analysis and assumptions for the secondary 
clarifiers. Much of the table is currently undefined, though will be updated when sufficient 
operational data has been collected following the completion the Biological Process 
Improvements project. Based on the performance to date, secondary clarifier capacity is not 
projected to become limiting within the next 20 years. 
 

Table 2-7. Secondary Clarifiers Simplified Capacity Summary 
     Condition Utilization 
Unit 
Process Capacity Basis Units 

Redundancy 
Basis Capacity Current 2050 Current 2050 

Clarifiers Peak day loading rate lb/d/ft2 Total TBD 11.4 20.1 TBD TBD 
RAS Pumps Flow mgd Total 23 N/A N/A N/A N/A 
WAS Pumps Flow mgd Total 3.5 N/A N/A N/A N/A 



 
2022 Capacity Assessment Report  
  19  

2.3.2 Completed and Planned Projects 
 
Secondary clarifier capacity will be reassessed after sufficient data is collected following the 
completion of the Biological Process Improvements project. Additional technologies to 
address potential future capacity limitations were identified as part of LOTT’s master 
planning update for the footprint of the Budd Inlet Treatment Plant and will be further 
evaluated as necessary. In the worst-case scenario, two additional secondary clarifiers may 
be required by 2050. 
 
 

Table 2-5. Secondary Clarifiers Completed and Planned Project Summary 
On-line Name Cost/Estimate Status Description 

2007 Clarifier upgrades $6,075,037 Completed Upgraded clarifier mechanisms, RAS and 
WAS Pumping 

2028 Secondary Clarifier 
Refurbishment $1,459,360 Future Project provides for general system renewal 

2050 Secondary Clarifier 
Expansion $32,348,869 Future Adds additional clarifiers, if needed 

2.3.3 Asset Management 
 
Major equipment involved in secondary clarifier operation includes secondary clarifier sludge 
collection mechanisms, RAS pumps, and WAS pumps. 
 

Table 2-8. Existing Secondary Clarifiers Equipment 
System Count Unit Capacity Motor Date of Last 

Upgrade 
Risk Score 

(1-6) 
Secondary Clarifier Mechanisms 4 120-ft diameter N/A 2007 3 
RAS Pumps 8 2,000 gpm 20 hp 2007 4 
WAS Pumps 4 300 gpm 10 hp 2007 3 

 
Maintenance costs include labor, materials, and contracted services captured in LOTT’s 
CMMS are included in Figure 3-12. 

2.3.4 Operations and Maintenance 
 
Operational costs for the secondary clarifiers include labor and energy. Labor costs are 
associated with operations staffing requirements for the secondary clarifiers. Electrical 
energy is required to operate the secondary clarifier mechanisms and the RAS/WAS pumps.  
 
Maintenance of the secondary clarifier system includes maintaining the major equipment, as 
well as associated instruments and piping systems. 
 

Figure 2-12. Secondary Clarification – Historical Maintenance Expenditures 

 
 $-

 $20,000
 $40,000
 $60,000
 $80,000

 $100,000
 $120,000
 $140,000

2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022

Sum of Contracts
Sum of Materials
Sum of Labor



 
2022 Capacity Assessment Report  
  20  

2.4 Biological Process 
 
LOTT’s biological nutrient removal system 
operates a modified four-stage Bardenpho 
process to optimize total inorganic nitrogen 
removal from the incoming wastewater. 
Effluent from the primary sedimentation tanks 
flows through a series of anoxic (low 
dissolved oxygen) and aeration (higher 
dissolved oxygen concentration) basins. 
Renovations to the process were completed 
in 2023. 
 
Primary effluent, RAS, and an internal recycle stream are fed into an anoxic zone (stage 1) 
where nitrogen is removed from the wastewater (denitrification). The anoxic basins are 
mixed through large bubble displacement. Denitrified mixed liquor passes to a large aerated 
zone (stage 2), where BOD is removed, and where ammonia is converted to nitrate 
(nitrification). The nitrified mixed liquor is split – with one portion being pumped back to the 
anoxic zone for denitrification, and another portion flowing by gravity to a second anoxic 
basin.  
 
The second anoxic and final aeration basins (stage 3 and 4) provide the final biological 
denitrification and nitrification steps prior to settling and disinfection. Stages 3 and 4 consist 
of two trains, each with four cells. The first three cells of each train serve as the second 
anoxic zone, and the fourth cell as the final aeration zone. In the anoxic cells, additional 
nitrate removal is achieved. In the final aeration cells the mixed liquor is aerated to further 
polish the mixed liquor prior to flowing to the secondary clarifiers. 
 

Figure 2-13. Biological Process 

 



 
2022 Capacity Assessment Report  
  21  

2.4.1 Capacity Analysis 
 
The secondary process tanks comprise 12.95 million gallons of anoxic and aerobic basin 
volume. While this process volume is sufficient to provide for BOD and TIN removal through 
build out, performance becomes increasingly tied to the mixed liquor suspended solids 
(MLSS) concentrations. The MLSS concentration is proportional to the BOD loading, which 
is projected to increase by approximately 200% by build out. The MLSS concentration is 
inversely proportional to the volume of the secondary process tanks. 
 
The Biological Process Improvements project reconfigured the secondary process tanks to 
provide for improved control and efficiency. Key outcomes of the project include reduced 
energy use, a reduction in foam trapping, improved dissolved oxygen control, and improved 
mixed liquor settleability. Consolidation of the biological treatment process has also freed up 
valuable space on the plant site for additional future treatment processes. These positive 
outcomes are balanced against a reduction in process volume tied to the elimination of the 
existing first anoxic basin. The volume reduction could increase the projected MLSS 
concentration, which in turn increases downstream loading on the secondary clarifiers and 
reduces secondary clarifier capacity. 
 

Table 2-9. Biological Process System Capacity Summary 
     Condition Utilization 

Unit Process Capacity Basis Units 
Redundancy 

Basis Capacity Current 2050 Current 2050 

Aeration basins Capacity is driven by secondary clarifier solids loading 

Aeration 
blowers 

Peak day air 
flow scfm Firm 16,400 14,457 21,132 88% 129% 

 
The capacity of the aeration basins is linked to the secondary clarifiers via the relationship 
between MLSS concentration and solids loading. This relationship will need to be revisited 
once there is sufficient operational data with the new configuration. Blower capacity was 
increased, and space was provided for one additional blower, which would add 6,600 scfm 
to the firm capacity of the system. 

2.4.2 Completed and Planned Projects 
 
The Biological Process Improvements project was completed in the spring of 2023. The 
project reconfigured the biological treatment process and reduced the energy required to 
accomplish biological nutrient removal. The improvements included replacing oversized 
blowers and minimizing recycle pumping to reduce power consumption. The project also 
provided the opportunity to pilot test an alternative to methanol use for the secondary 
process. 
 

Table 2-10. Completed and Planned Biological Process Projects 
On-line Name Cost/Estimate Status Description 

2011 Aeration Blower Upgrade $344,264 Completed Added Neuros high-speed turbo blower 

2022 Biological Process 
Improvements $35,902,102 In Progress 

Upgrades aeration control, 
instrumentation, and process tank 
reconfiguration 

 
 
 



 
2022 Capacity Assessment Report  
  22  

2.4.3 Asset Management 
 
A variety of mechanical equipment is involved in operation of the aeration basins. Major 
equipment includes second anoxic mixers, large bubble mixer compressors, intermediate 
and internal recycling pumps, and aeration blowers/diffusers. 
 

Table 2-11. Existing Aeration Basins Equipment 
System Count Unit Capacity Motor 

Date of Last 
Upgrade 

Risk Score 
(1-6) 

BNR Basin Large Bubble Mixer 
Compressor Assemblies 3 246 scfm 60 hp 2022 2 

Second Anoxic Basin Mixers 6  15 hp 2010 2 

Intermediate Pumps 2 
4 

17 mgd 
33 mgd 

75 hp 
150 hp 

1993 
1993 3 

Internal recycle pumps 10 12 mgd 18 hp 2023 1 
Turbo Blowers 3 6,600 scfm 400 hp 2022 2 

2.4.1 Operations and Maintenance 
 
Aeration basin operational costs include labor, energy, and chemicals. Energy is primarily 
required for operation of the aeration blowers, recycle pumping, and operation of the anoxic 
and aeration basin mixers when in use.  
 
Chemical costs include supplemental carbon to drive denitrification, and polyaluminum 
chloride (PAX) to reduce biological foaming. The plant typically uses methanol as a 
supplemental carbon source, and doses during the summer and shoulder permit seasons. 
PAX is typically dosed during the winter, to limit the growth of foaming filaments. 
 
Maintenance of the aeration basins includes maintaining the major equipment, as well as 
associated instruments and piping systems. The aeration diffusers require periodic cleaning, 
which involves taking a basin out of service and manually cleaning the membranes.  
 

Figure 2-14. Biological Treatment – Historical Maintenance Expenditures 

 

2.5 Ultraviolet Disinfection and Effluent Pumping 
 
Ultraviolet Disinfection 

 $-

 $50,000

 $100,000

 $150,000

 $200,000

 $250,000

 $300,000

 $350,000

 $400,000

2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022

Sum of Contracts

Sum of Materials

Sum of Labor



 
2022 Capacity Assessment Report  
  23  

 
The ultraviolet (UV) disinfection system is 
the final liquid stream processing step 
prior to discharge to Budd Inlet. The 
purpose of the system is to disinfect the 
effluent from the secondary clarifiers to 
satisfy NPDES permit requirements for 
fecal coliform counts in the final effluent. 
 
A UV disinfection system exposes 
bacteria in the effluent to UV light by 
flowing past UV bulbs. The UV 
disinfection system consists of five 
channels equipped with 45-degree angled UV bulbs arranged in modules across the width 
of a channel. The spacing of the lamps in the channels provides sufficient UV radiation to 
ensure destruction of pathogenic microorganisms as effluent flows through the channel. The 
performance of the UV disinfection system is contingent on the successful performance of 
the secondary clarifiers, since high suspended solids will block the UV radiation and reduce 
the amount available for disinfection. 
 

Figure 2-15. UV Disinfection Process 

 
 
Effluent Pumping 
 
The LOTT treatment plant has two 48-inch outfalls, the North Outfall and the Fiddlehead 
Outfall. Treated effluent is typically discharged to Budd Inlet out of the North Outfall that 
extends 953 feet off the shoreline near the north end of Washington Street. The final 250 
feet of the outfall contains a diffuser section approximately 19 feet below the mean lower low 
water level (MLLW). 
 
The effluent pump station for the North Outfall includes five pumps, three rated at 18 mgd 
and two rated at 12 mgd. The North Outfall is used for all plant flows up to 55 mgd at high 
tide and approximately 75 mgd at low tide. Most of the North Outfall was upgraded from 30- 
to 48-inch diameter in 1997. A portion of the pipeline, which crosses through a state-
regulated dangerous waste site, could not be upgraded to 48-inch. The remaining 1,200 feet 
of 30-inch diameter pipe, which creates a flow bottleneck, is planned to be replaced in 2026. 
 



 
2022 Capacity Assessment Report  
  24  

Peak flows in excess of the North Outfall capacity can be discharged through the 
Fiddlehead Outfall, utilizing two pumps rated at 15 mgd each. In the event that the 
Fiddlehead Outfall is utilized, LOTT must notify the Department of Ecology that flow was 
diverted to this pipe.  

2.5.1 Capacity Analysis 
 
UV Disinfection 
 
The UV disinfection system was installed in 2020. The system configuration includes UV 
lights installed at a 45-degree angle with deeper channels, thus increasing each channel’s 
overall capacity. The system layout has four duty channels and one redundant channel, 
each with a treatment capacity of 18.5 mgd. Each channel contains two banks of UV lamps. 
Each bank contains 18 lamps, for a total of 180 lamps in the system. The design criteria was 
based on peak hourly flow and is included in Table 2.12. 
 

Table 2.12 Trojan UV SignaTM Design Criteria 
Parameter Capacity 
Peak Design Flow 75 mgd 
Average Daily Flow 23.3 mgd 
UV Transmission 63% minimum 
Total Suspended Solids (TSS) 30 mg/l (30 Day Average, grab sample) 
Minimum Dose 24 mJ/cm2 
Discharge Limit 200 Fecal Coliforms, 30 Day Geometric Mean 

 
The UV system is not projected to reach its firm capacity until 2050. The system has 
capacity to expand in the future either by installing more or improved bulbs or adding 
another channel. 
 

Figure 2-16. UV Disinfection System Capacity Projection 

 
 

50.0

55.0

60.0

65.0

70.0

75.0

80.0

2020 2025 2030 2035 2040 2045 2050

Fl
ow

 (m
gd

)

Peak hour flow Firm UV capacity (mgd)



 
2022 Capacity Assessment Report  
  25  

Effluent Pumping 
 
There are four pumps discharging to the North Outfall, each with a nameplate capacity of 
16.7 mgd at high tide. However, experience has suggested a real-world combined pumping 
capacity of 55 mgd at high tide, and pressure limitations in the outfall pipeline would limit 
flow increases above this level. Under normal tidal conditions, the outfall can pump up to 75 
mgd. Two additional 15 mgd pumps can direct flow to the Fiddlehead Outfall under 
emergency circumstances, bringing the combined outfall capacity to 85 mgd. LOTT prefers 
to minimize use of the Fiddlehead Outfall as much as possible. Figure 2-17 shows the 
existing capacity of the North Outfall, not including Fiddlehead capacity, relative to the 
projected 10-year peak day flow.  
 

Figure 2-17. North Outfall Capacity Projection 

 
 

 
Currently, the North Outfall does not have capacity to discharge peak hour flows under high 
tide conditions. However, such conditions are rare, and the plant’s influent flow equalization 
basins typically reduce peak hourly flow through the plant. Therefore, the plant has very 
rarely needed to discharge flow to the Fiddlehead Outfall. In addition, with the biological 
process improvements project, the first anoxic tanks are also now available for flow 
equalization. 
 
A plan is currently being developed to increase the capacity of the North Outfall by replacing 
the 30-inch section of pipe, which is currently limiting pumping capacity, and by upgrading 
the existing pumps. After those improvements, the North Outfall will have the capacity to 
match the influent pump station under all tidal conditions. This project is currently planned 
for 2026. 
 
UV Disinfection System and Outfalls Capacity Summary 
 
Table 2-13 provides a summary of the capacity analysis and assumptions for the UV 
disinfection system and the North Outfall. 

0

10

20

30

40

50

60
